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P % AT b HY 552030 3.7V 235mAh 0. 87Wh
Hon 4 A Chinese
Name of Sample [ s 5 Polymer lithium ion battery HY 552030 3.7V 235mAh 0.87Wh
English
M5 1123120135
Sample No.
EXTA Vi1 TEC ol Rt el R TT B 22
Consignor Iiizhou HeYing Electronics Technology Co., LTD
- XA MDA DT R
Manufacturer Huizhou HeYing Electronics Technology Co., LTD
77 o ety 1 Gukg A AT

Test method

ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3

R AFHE

Wedr Gty Abr it Ak
ST/SG/AC. 10/11/Rev. T&Amend. 1 38. 3 UN Manual of Tests and Criteria

Criterion ST/SG/AC. 10/11/Rev. TeAmend. 1 Section 38.3
Fan YA, A

j%”b MGG, @R HIANSE
ppealance Silverv and vellow Aluminum—plastics shell

F AT A B

Accepted Date

AL iE B

Test Date

2023-12-06 2023-12-11 ~ 2024-01-04

T IR ; J0 X BBl s bt AR - I Fs T RS L

LA
i }ﬂ‘]lﬁ g Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
SRR, AR ST I B CRRBG ANRHE T ST/SG/AC. 10/11/Rev. 7
R S
J}fl‘ﬂ‘]%i’é The sample has passed the test items of UN Manual of Tests ant @I{j{e}l'ia
ST/SG/AC, 10/ 11/Rev. T&Amend, 1 Section 38.3 A R=1
Conclusion I

it

2024-01- (98)

HH W (Date) :

)

HiE

W) 5 AL E S B il Rechargeable Single Cell Battery./

Comment
E3 I8 ForiR:d / B S Ay
Consignor o 516006
Address Post Code
EL -{Zr v Gk % 4
’;d Checker: %ﬁ% Compiler: ﬂﬁ'

Approver:
R4

Title:

Ak M s 384 (Head of Electrochemical Testing Department)
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. ol N X
o | WA B LA R R IATRFRT oo 4k st P
F5 : SR | AL i
Name of Test Standard requirement or The | c lusi ’
No. Clause Number of Standard Test Result onclusion | Remark
ltems
WETTH G uBs A it
iR e WY ST/SG/ZAC 10/ 11 /Rev. Tedmend. 1 38,3 08 | WL |
i ) i
1 Altitud T : o See Appendix 1 ks
l1tude LN Manual of Tests and Criteria Passed
simulation ST/SG/AC 10711 /Rev. TRAmend. 1 Seetion 38,3 "
Test 1.1
WL GG Fohatt [
I WED ST/SG/ZAC. 10711/ Rev. TéAmend, | 38,3 Wk WL e 2
I < 7
2 ﬁ@dﬂiﬁt 4T 2 Sce Appendix 2 &g /
Thermal test N Manual of Tests and Criteria Tassed
STASG/ZAC, 10/ 11/ Rev. T8Amend. 1 Seetion 38,3 ’
Test T.2
TR Culgs fbm-T
iz WED ST/SGAAC 10/ T/Rev. TéAmend. 1 38,3 B0 | WEHEE 3
3 C : 4, 3 See Appendix 3 i
Vibration l“\ \!n‘nun‘{ of Tests ;ﬁuul (.‘rituri.:l S Ppet Paesed
ST/SG/ZAC. 10/1 1/ Rev. TéAmend. 1 Seclion 38,3
lest T. 3
WLl R T
it WP ST/SG/AC 1011/ Rev. Tamend. | 38,3 i | LB 4
4 Shock §ar. o e See Appendix 41 ok /
i‘\‘ .\:Ezlillllzl‘| nr' Tests ‘J"'j l,|-nu|'|..‘| ) - Passed
ST/SGZAC, LO/LL/Rey. T8Amend. | Seetion 38,3
Test T.4
et Gilse i T
P MY ST/SG/AC, 10/11/Rev. TeAmend. | 38.3 10 | WEH % 5
5 BT 5 See Appendix o ok /
External short UN Manuanl of Tests and Criteria o . Passed
circuit ST/SG/AC. 10711/ Rev, T&Amend. | Section 38.3 o
Test T.a
Bl COBE Al T
HE L] Y ST/SG/AC. 10711 Rev. Tedmend. 1 383 58 | WIHZE 6
\ B WAT & S0 5 A
6 Crush '5_',"-_|'" o L See Appendix 6 e /
IN Manual ol Tests and Criteria 7 Passed
ST/SGZAC. 10711 /Rev, TéAmend. | Section 38,3
Test 1.6
LT IE GO RI R T
ii%EE WEY ST/SGZAC. 10/ /Rev, T&amend. 1 38,3 ik, WL fT 7
i Overcharge Bt 7 ) L . See Appendix 7 ﬁ"{ﬁ
g l.\ \I;m'un.\ nl’ i(’\-;l.\' aml ll‘an_'I'Iv:i . o Passed
ST/SGAAC. 10711 /Rev. TéAmend. | Seetion 38,3
Test T.7
WAL R FbRfE T
ﬁ‘,ﬁljﬁj{kﬁ J“]f;.)‘; ST/SG/AC. T0/11/Rev, Tédmend. 1 38,3 WX WL 8 .
8 ; daT. 8 See Appendix 8 (g /
Forced discharge oy wanual of Tests and Criteria . 5
Passed
ST/SG/AC. 10/ 11/ Rev. T&Amend. | Section 38,3
Test 1.8
M IR At T : 20°C-22°C ; FAEEIRAL /%
Test Environment Ambient temperature:20TC-22°C;Ambient humidity:/%
Condition
el )
Test ltem
SOl
A ML 4 5
N &y 0 2 ‘ -8
Subcontracted Test yoxrmE | 2 / R /
Condition Subcontracted | _Name Post Code
Laboratory R bk / w75 /
Address Tel

BV \

-
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A5 1 BmAR LA | G
No. Name of Test Items | A] (i tude simulation
P B Rk A XIEH] Before RIS After BB AR | AR | i
S5 Sample Status & | F%BE| RE | FREE | Mass Loss | Residual |F5
Sample Mass ocv Mass ocv ocv | Other
No. /g AY Ig AY % % Event
001 | |eisml o | 4817 117 | 48167 | 417 0. 01 100.00 | ©
008 | gmbnna g | A T 417 | 41912 | 416 0. 01 99.76 | ©
003 | olCCRERL 146976 | 417 | 46971 | 417 0.01 | 100,00 | ©
004 | ecieRtiL | 47309 | 417 | 47398 | 417 0.00 | 100.00 | ©
005 | jolCERA ) 4eg62 | 417 | 46960 | 416 0.00 | 99.76 | ©
006 | jooxrememu | 47339 | 417 | 47338 | 417 0.00 | 100.00 | ©
0 | gt Sledo71a8 | 417 L7152 | 416 0. 01 99.76 | ©
008 | seeke torny uegea | 4 5681 116 | 45681 | 4.16 0.00 | 100.00 | ©
000 | jacvmest | amase | 417 | 47363 | 417 0.01 | 100.00 | ©
010 | pporvomsml | 46992 | 417 | 46988 | 416 0. 01 99.76 | ©
e e

k. LR VB4 DAk R-stEl PR O-RMiR. RRA. Lffk. LR, LAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ) BMTR LA | SR

No. Name of Test ltems Thermal test

b AL S s 1 A

¢ i WA Before B fter @2 o

I RIE A | i k| 14 St

Y5 Sample Status g | R RE Fr 94w, JE | Mass Loss| Residual 0
Sample Mass ocv Mass oOCVv OCV  |Other

No. /g A% /g A% /% /% Event

001 | | gilcEsml ol o48167 | 417 | 4.8140 | 412 0.06 | 98.80 | o

08 | el | e 116 | 4.78%5 | 4.13 0. 06 99.28 | ©

003 | ool | 4.6971 417 | 46949 | 410 0. 05 98.32 | o

, ICYC5E 270 | 7ac , § AR ) -
004 | jemERL ol a73es | 47 | 47372 | A1l 0.06 | 98.56 | ©
005 | yereeBA o | 46960 416 | 4.6937 | 411 0. 05 98.80 | ©
250YUSE AT = . > :

006 | s | 47338 | 417 47310 | 412 0.06 | 98.80 | ©

il P I A 116 | 47138 | 412 0. 03 99.04 | o

008 | jaemtmh | 45681 416 | 4.5652 | A.11 0. 06 98.80 | o

08 | i | s 417 | 47343 | 112 0. 02 98.80 | O

010 | yperdoE il o | 46988 116 | 46964 | 411 0.05 | 98.80 | o

e efMhis space intentionally
4 PAT :

lelt blank

Hii: LR V-RA DMK R-aRE PR KO-k, Lk, Fof, aE . ALK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B 5 WRAA AR | )
No. Name of Test Items | Vibration
B8 HmaR A RIE A Before KI5 After e e LAE LS NAE
45 Sample Status Mz FrwE| Rz Fr35W, /& | Mass Loss | Residual | JL&
Sample Mass ocv Mass QCV ocv Other
No. /g v /g v /% % Event
001 | giwemsml | asia0 | 402 | 48150 | 411 0.00 | 99.76 0
002 | glremBAn | 47885 | 413 | 4.7805 | 412 0.00 | 99.76 0
003 | |qermeRl | 46949 | 410 | 4.6965 3. U8 0.00 | 97.07 0
004 | |emERM o | 47372 | 4.1 1. 7382 111 0.00 | 100.00 | o
005 | el oo 46937 | AL 4.6947 | 4. 11 0.00 | 100.00 | o
006 | jocwmaan 47| 412 [ 47325 | 4l 0.00 | 99.76 0
007 | giiindml | 4788 | 412 | 47187 11 0.00 | 99.76 0
008 | aocicetml | 45682 | 411 4.5659 | A 11 0.00 | 100.00 | o
009 | jocicmdin ol amsas | 42 | 47354 | 4L 0.00 | 99.76 | o
010 | acewest ol e | 411 4.6977 111 0.00 | 100,00 | o©
T e

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

= |

B~ =



AL T R A PR 8]
Ao R A - R

Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report—Appendix 4

NO. 1123120135

6/11
5 i A B & AR Mok
No. Name of Test Items Shock
. . RIEA] Before 13{.53)5‘ After FEERE %U?@.Ji A
P Sl Statos g | FFisd)E Vs JI#%-d, /& | Mass Loss Re.miiua! %/”l %
Sample Mass ocyv Mass ocv OCV | Other
o, g N e A% /% /% Event
001 | ettt | As1sd | 41l 4.8152 | 411 0. 00 100.00 | o
002 | jonriir | 47895 | 412 1, 7892 L2 0. 01 100.00 | ©
003 | jiememl | 6965 | 398 | 46962 | 3.96 0.0 99.50 | o
004 | jqermhil oo sz [ 4 17378 | 410 0. 01 100.00 | ©
005 | |genmerl | deewr | 4n 16944 | 4.10 0. 01 99.76 | ©
006 | womriaee | 47395 | 4.1 17323 | A1 0. 00 100.00 | ©
007 | poairen®mM | 47157 | 41 17153 | 411 0. 01 100.00 | ©
008 |, ZCWERRL | 45659 | 411 | 4.5655 | 4.10 0. 01 9.76 | o
09 | gk | ATEE | 4 47354 | 411 0. 00 100.00 | ©
010 | porsnl o 6977 | 411 1.6975 | 411 0. 00 100,00 | o
oF ™ 'i;'f;'f:fki”"" "

Lt LR V-RA DR R-A F-RK 0-Rh. RmA. LM, TR FALK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

=i~ 1

b
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A5 ; Hom R B 4 AR YIa s
No. ' Name of Test Items Fxternal short circuit
Ty HaRE AERORERL FR L
Sample No. Sample Status M. ExtcmﬁlcTempcrature Other Event
WO A 2
001 lCY(qu?:l(l.i”il;'] -f;::l;l:gml o7. 0 0
Ty
002 lCY({(';t]&l‘_—\l’fE;Egml o7 1 0
o
003 1u{lr1&iﬁ\L fhiga'(] 6. 8 0
004 1U(K?fllr 'f\+ftl}llgf=| 96. 2 B
005 1C\'é‘cliglljlili;,]\{fﬁz:lig:?fl 56. 5 0
DLV A gy
006 250\%5[ ‘lef,lfif;-'jﬁ;l?-_qm o7. 1 0
007 QGFEELI\-(LITE]‘?\?thII'gGrI 517 0
eV A
008 z%ujz(t\tﬁf iﬁ:jiged 27. 5 0
009 25(\32(1\-;1?\/'\&;{1}@(1 o7. 5 0
010 25(\3?:(11{%? fﬁnel 26. 8 0
DLT’J: 1l This space ili'tl:;r:]tki onally left

%oz D-TRIN RAKZL FA K O-Rfik, LAk, Tai.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

o D

= 4%

7
I=
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F5 G RMAE LA | T
No. Name of Test Items Crush
RS Bk PRRRSR Pk R
Sample No. Sample Status M Externﬁ(fj’l SR Other Event
011 155 9% Copunbty 19.2 0
012 1 (“]'l(f}; [)])(:nn:)rj(lll ty 20.7 0
013 10 \']c'(' Y;( F ?3:1 ty 2.6 B
— 10\1((\3[1)10(].:?; ty 20.6 0
s i [:1;:;1 ty 20.7 Q
016 25CYC 50% Capacity 21.2 0
017 256005 50N Capaeing 20.3 0
&8 2);&10%(0*? Ur%f;:ai ty 21.4 0
T B
019 2‘1(:23(E \fi[f]”zx';}%a]n::it)' 20.0 0
uT"E -1 This space il;}l;::]lkionall_\' left

Hik: DM PR O-RMFR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 A I B & AR HLFEH
7 o
No. Name of Test ltems | (yercharge
FE N R Hoe R &S H A3 5
Sample No. Sample Status Other Event
ICYCE 47811 .
021 1CYC Fully charged @
- 1CYCyEA AR T 0
022 1CYC Fully charged
; 10YCHE A A
: * 0
023 1CYC Fully charged
: 1CYCHE 4s 7Ll (
024 LCYC Pully charged ?
26CY (I 4 A8
0
025 25CYC Fully charged
o 25CYCHE R 0
026 25CYC Fullvy charged
’ 25CYCHE AT 7 H
: . 0
027 25CYC Fully charged
: 25CYCHE A At 0
028 25CYC Fully charged

This space intentionally left blank

PAF A

Fid: DR P-ReK O-RARAR. AARK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 g AR 3 B 4 AR STt f5 HL
No. Name of Test Items Forced discharge
e kKA SIS
Sample No. Sample Status Other Event

029 Leye Ilﬁrflihjlijqqflllillllged 0

030 1CYC lF'(ilYICI?!:!l\:i%)illli;u‘gu!l 0

031 1CYC 1;;?1(])‘(4 ’J::ihf,%"lililai'gnd 0

032 1CYC 1(11\](17} :i?clil:n “ged 0

033 1CYC llglil\rl(.I:i:i?ri)ﬁ‘rlii]rgml 0

034 1CYC ll[zl‘lll(lt“j;niﬁngxd 0

ey

035 10YC I;Jfﬁ Tiﬂsiciiliﬂ'ged o

036 1CYC ll*(jl(lijjl)ﬁﬁl rged 0

037 1CYC 1|{;1Y1(‘17\1:/r,|l\1n:{(:|1j:11ged 0

038 1CYC ]{f UYI IZ\L /{Tlus!tlllral ged 0

039 2h (‘lf)jF{quLlT rIlhf( I}%al ped 0

040 25(.‘\'(‘“;}«?[.\12}_\'5 (Il}ffz-fﬁu-gml 0

041 2)C\F25F[13](]l?: 'fﬂ’fc'ﬁq rged 0

042 23(&r2€(13|(|;h?i\1h5(r'#11ml O

Py
043 ZECYC‘)?EJI('IJ\E .;F[}i]j:;(c“l?;ll'gl-‘rl 0
e

044 25(\’(,2 T(Jl(]_\ Jliiﬁ.ll%i] ged 0

045 Z5LYL251‘(J1C|;\F ?E]iﬁ:lll;ljal'ge(l 0

046 25CYC25}3€1\1C173??iﬁsﬁiji'in'ge(l 0

047 25CY C2 SI[: :)’lclj\‘fC /(ll}iﬁi(cll!]_].a rged .O

048 25{2&’(:2 Zﬁ?ltlj\b/clrlfisi{cllgillgptl 0

& DMk F-ALK O-RMHIK. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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